
FINAL

Eagle Pass Water Works System

Water & Wastewater Capital Improvements
Plan and Land Use Assumptions
#200-09309-16004

November 14, 2017

PRESENTED TO PRESENTED BY

Eagle Pass Water Works System
2107 N. Veterans Blvd.

Eagle Pass, Texas 78852

Tetra Tech
700 N. St. Mary’s St.

Suite 300

San Antonio, Texas 78205

P +1-210-299-7900

F +1-210-226-8497

tetratech.com

Prepared by:

Andrew T. Woodcock, P.E.

Prepared by:

Project Engineer Date Project Engineer Date

Prepared by:

Jeff G. Snowden

Demographic & Financial Analyst Date

Reviewed by:

Don Burger, P.E.

Project Engineer Date

Authorized by:

Jaime R. Kypuros, Jr., P.E.

Senior Project Manager Date



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and
[...]
6. Public/Semi-Public. Property owned by governmental or quasi-governmental entities and used as public
spaces, including parks, golf courses, recreational facilities and vacant land preserved for public uses.

7. Religious. Any church or religious facility as identified in the City’s zoning map.
8. School. Any school, either public or private, as identified in the City’s zoning map.



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and

Land Use Assumptions

6 NOVEMBER 2017

Figure 2-1 Service Area Map



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and

Land Use Assumptions

7 NOVEMBER 2017

2.1.2 Population and Projections

To project population growth history is used as a guide. To estimate service area population, water service

connections are used as they include the entire water and wastewater service area including areas outside of the

city limits of the City of Eagle Pass. Since demand for water and wastewater service is proportional to the size of

the water meter installed, the connection history is broken down by water meter size as shown in Table 2-2.

Table 2-2 Water Service Connection History

Year 5/8” 3/4" 1” 1 1/2" 2” 3” 4” 6” 8” 10” Total

2001 9846 0 313 4 158 33 35 0 0 0 10390

2003 11194 0 406 5 189 38 33 0 0 0 11863

2005 12811 0 466 9 213 42 31 1 0 0 13573

2007 13524 0 481 15 224 44 33 1 0 0 14323

2011 14435 0 503 19 250 49 66 1 0 0 15324

2013 15056 0 504 22 266 49 67 1 2 0 15968

2014 15312 0 512 26 269 52 66 1 2 0 16240

2015 15541 0 573 29 274 51 62 1 2 0 16533

2016 15688 0 605 33 274 51 59 1 2 0 16712

2.1.2.1 Growth Projections

Four different growth scenarios were evaluated to develop growth projections for the EPWWS service area. Each

scenario is based upon water connection growth at various growth rates. Growth rates were based upon various

information including County population projections, Texas Water Development Board population projections and

historical growth. Tetra Tech presented this information to the Impact Fee Advisory Committee (IFAC) to determine

the anticipated growth in the service area. Based on the results of that presentation, the IFAC agreed that a growth

rate of 2.30% was most likely over the next twenty year period. This rate was used to project future population and

land use as indicated by the connection projections in Table 2-3 and population growth as shown in Table 2-4.

Table 2-3 Connection Growth at various growth rates

Year Connections at
1.72%

Connections at
1.90%

Connections at
2.30%

Connections at
2.50%

2016 16712 16712 16712 16712

2017 16999 17029 17096 17130

2018 17292 17353 17489 17558

2019 17589 17683 17892 17997

2020 17892 18019 18303 18447

2021 18199 18361 18724 18908

2022 18512 18710 19155 19381

2023 18831 19065 19595 19865

2024 19155 19428 20046 20362

2025 19484 19797 20507 20871



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and

Land Use Assumptions

8 NOVEMBER 2017

Year Connections at
1.72%

Connections at
1.90%

Connections at
2.30%

Connections at
2.50%

2026 19819 20173 20979 21393

2036 23505 24350 26335 27384

2046 27875 29393 33059 35054

Table 2-4 Population projections at various growth rates.

Year
Population

Growth at 1.72%

Population

Growth at 1.90%

Population

Growth at 2.30%

Population

Growth at 2.50%

2016 52670 52763 52970 53073

2017 53576 53765 54188 54400

2018 54498 54787 55434 55760

2019 55435 55828 56709 57154

2020 56388 56889 58013 58583

2021 57358 57970 59347 60048

2022 58345 59071 60712 61549

2023 59349 60193 62108 63088

2024 60370 61337 63536 64665

2025 61408 62502 64997 66282

2026 62464 63690 66492 67939

2036 63538 64900 68021 69637

2046 64631 66133 69585 71378

Over the next ten and twenty year period changes in the land use are expected. Growth is expected in nearly every

category of land use over the next ten and twenty years. The intensity of growth is expected to average about 118

acres of new development per year from 2016 to 2026 and 160 acres per year between 2026 and 2036. Table 2-5

shows the projected changes in land use and the growth intensity of each in the EPWWS service area. The resulting

LUA for 2026 and for 2036 are shown in Figure 2-2 and Figure 2-3.

Table 2-5: Projections of Changes in Land Use

Land Use Total

Area

(Ac.)

2016

2017-2026

Intensity

(Ac. per

Year)

2026

Total

Area

(Ac.)

2027-2036

Intensity

(Ac. per

Year)

2037

Total

Area

(Ac.)

Residential 6,528.9 71.0 7,239.0 99.9 8,238.2

Multi-Family 72.4 0.0 72.4 0.0 72.4

Commercial 1,373.8 16.4 1,537.8 20.0 1,738.0

Industrial 2,213.6 244.8 2,458.4 319.7 2,778.1

Governmental 677.1 0.0 677.1 0.0 677.1



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and

Land Use Assumptions

9 NOVEMBER 2017

Public/Semi-
Public

425.1 0.0 425.1 0.0 425.1

Religious 42.0 0.0 42.0 0.0 42.0

Schools 535.1 6.01 595.2 7.99 675.1

Total 11,868 118 13,047 160 14,646

The Land Use Assumptions include changes in development density. For the purposes of this study, the density

of development is computed based upon the demand for water and sewer service per unit area of land. The

demand for water and sewer service is measured in Living Unit Equivalents (LUEs). One LUE is approximately

equal to the average demand for water and sewer service imposed by the average single-family residence in the

EPWWS service area. Land area is measured in acres, thus the density is measured in LUEs per acre. Table 2-6

presents existing density and projected density of development within the three major categories of land use as

determined by EPWWS billing categories.

Table 2-6: Land Use Densities

Land Use

Category

Existing

LUEs

Existing

Density

(LUEs/ Acre)

2026 Density

(LUEs/Acre)

2036 Density

(LUEs/Acre)

Residential 16,114 2.4 2.8 3.1

Commercial/
Industrial

3,830 1.1 1.2 1.3

Governmental 2,514 1.5 1.8 2.2

Total 22,458

The residential billing category includes residential and multifamily land uses. The commercial/industrial billing

category includes commercial, industrial, and religious land uses. The governmental billing category includes

governmental, public/semi-public and school land uses. The intensity of growth and density of development for the

next ten year period is presented in Figure 2-2 and in Figure 2-3 for the following ten year period.



EAGLE PASS WATER WORKS SYSTEM

2025 LAND USE MAP
MAIN GROWTH AREA

Source:  BING Imagery

0 1,200 2,400
Feet

P:\200-09309-16002 - Eagle Pass CIP\GIS\Maps\Share\Landuse2025Downtown36x60.mxd [betty.morris 9/16/2016]

´

Legend

Existing Land Use

School

Public/Semi-Public

Government

Religous

Commercial

Industrial

Residential

Multi-Family

Projected 2025 Land Use

School

Commercial

Industrial

Residential



EAGLE PASS WATER WORKS SYSTEM

2035 LAND USE MAP
MAIN GROWTH AREA

Source:  BING Imagery

0 1,200 2,400
Feet

P:\200-09309-16002 - Eagle Pass CIP\GIS\Maps\Share\Landuse2035Downtown36x60.mxd [betty.morris 9/22/2016]

´

Legend

Existing Land Use

School

Public/Semi-Public

Government

Religous

Commercial

Industrial

Residential

Multi-Family

Projected 2035 Land Use

School

Commercial

Industrial

Residential



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and

Land Use Assumptions

12 NOVEMBER 2017

3.0 WATER SYSTEM CAPITAL IMPROVEMENTS

3.1 EXISTING CAPITAL IMPROVEMENTS

3.1.1 Source of Supply

The current supply source for EPWWS is comprised entirely of raw water from the Rio Grande River. Due to the

management of the river by Texas Commission on Environmental Quality (TCEQ) Water Master and the

International Boundary and Water Commission (IBWC), including the upstream reservoir of Lake Amistad, EPWWS

has never experienced inadequate water supplies. The limiting factor for the City of Eagle Pass is the available

water rights it can draw from the water source. The City of Eagle Pass currently has access to 12,609 acre-feet

(11.249 MGD average) annual water rights it can draw from the Rio Grande River.

The EPWWS typically withdraws 4 to 12 million gallons per day (MGD) of water from the Rio Grande, with the

highest flows typically occurring during summer, and the lowest flows typically occurring during winter. Similarly,

the temperature of the river water varies seasonally between 10°C to 30°C, with an average temperature of 23°C.

EPWWS collects raw water quality measurements of turbidity, total organic carbon (TOC), and alkalinity. The raw

water turbidity varies widely, while the TOC and alkalinity are more consistent. The raw water turbidity typically

varies between 10 and 100 Nephelometric Turbidity Units (NTU). The TOC varies between approximately 2.0 to

5.5 milligrams per liter (mg/L), with an average TOC of 3.0 mg/L. The alkalinity varies between approximately 110

to 210 mg/L, with an average value of 130 mg/L as calcium carbonate (CaCO3).

3.1.1.1 Raw Water Pumping Capacity

TCEQ design guidelines under 30 TAC § 290.45(b)(2)(A) require firm pumping capacity of 0.6 gpm per connection.

Table 3-1 identifies the current firm raw water pumping capacity. There is sufficient firm raw water pumping capacity

for 17,361 connections.

Table 3-1: Raw Water Pumping Capacity

Location Pumps x gpm Total Capacity (MGD) Firm Capacity* (MGD)

Intake at Water Plant 3 x 5208 22.0 15.0

Total Capacity : 22.0 15.0

3.1.2 Treatment

In 1949, the original conventional surface water

treatment plant was constructed to supply potable water

to the City of Eagle Pass. This facility was replaced in

2006 with the EPWWS Water Treatment Plant (WTP),

also known as the Roberto Gonzales Regional Water

Treatment Plant (RGRWTP). This facility is a 15-MGD

plant which utilizes a combined clarification and

ultrafiltration (UF) membrane process. The facility was

master planned for expansion to 19 MGD and includes

space for additional expansion beyond 19 MGD. Figure 2-2: Eagle Pass Regional Water Treatment Plant



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and

Land Use Assumptions

13 NOVEMBER 2017

The WTP draws water from the Rio Grande River through a concrete intake structure located on the bank of the

river. Raw water enters the intake structure through a 5-foot by 5-foot opening and passes through a traveling

screen. Water then flows through 100 feet of 36-inch diameter pipe to the raw water pump station. From the raw

water pump station, the raw water is directed to either the reservoir located near the northern property boundary of

the site, or to the junction splitter box. The reservoir pump station also delivers water to the junction splitter box.

From there, water is either directed to the solids contact clarifiers or directly to the equalization tank. Pretreatment

chemicals (alum/polymer) are added prior to clarification. Pretreated water is then directed to the UF processing

building where feed pumps are used to push water through prefilters and the UF membranes. UF treated water is

then chlorinated and stored in finished water storage tanks. The finished water pump station delivers potable water

to the middle (upper) and lower pressure planes. Solids removed during the treatment process are directed to

sludge ponds where liquids are decanted and returned to the treatment process upstream of the clarifiers and

sludge is removed and disposed. A future belt filter press is planned to replace the sludge ponds.

The facility currently utilizes Pentair X-FLOW Xiga 35 membrane modules (35 m2). These are hollow fiber UF

membranes that are installed in a horizontal configuration within 8-inch diameter pressure vessels. The WTP

contains nine (9) membrane treatment units, with 1.875 MGD capacity each, for a combined firm capacity of 15

MGD. Each membrane unit has 31 pressure vessels, holding 4 UF membrane modules each. Each train has an

“A” and “B” side that operate semi-independently. These membranes have been in use since 2006, when the UF

WTP began operation and are approaching the end of their useful life. Therefore these aging membranes need to

be replaced. Trains 1 and 3 have new modules that were installed in 2011.

3.1.3 High Service Pumping

Water treated at the RGRWTP is pumped to the water distribution system by high service pumps located at the

WTP. The pumps are configured to pump water to two of the EPWWS’s distribution system pressure zones, the

lower zone and the upper zone. Pumps at the College Hills tank site provide service to the College Hills pressure

zone.

Table 3-2 High Service Pumping Capacity

Location No. of

Pumps

Capacity

per Pump

(GPM)

Total

Capacity

(MGD)

Firm

Capacity

(MGD)

Water Treatment Plant –

Finished water upper zone

3 2640 11.4 7.60

2 1320 3.80 3.80

Water Treatment Plant –

Finished water lower zone
3 1320 5.70 3.80

College Hills Booster Pumps 2 100 0.288 0.144

3.1.4 Storage

The EPWWS has a combined 7.94 million gallons of storage, including both ground and elevated tanks. Table 3-3

presents a summary of the existing storage facilities.



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and

Land Use Assumptions

14 NOVEMBER 2017

Table 3-3: Storage Summary

Storage
Tank

Elevated or
Ground

Capacity
(gallons)

Pressure
Plane

College Hills Elevated 500,000 High

Deer Run Elevated 1,000,000 Middle (Upper)

North Loop Elevated 600,000 Middle (Upper)

Vista Hermosa Elevated 1,000,000 Middle (Upper)

Brown Street Elevated 200,000 Middle (Upper)

Callejon Teran Elevated 500,000 Middle (Upper)

Chula Vista Elevated 1,000,000 Middle (Upper)

College Hills Ground 30,000 Middle (Upper)

Seco Mines Elevated 100,000 Low

North Loop Ground 500,000 Low

Ella Heights Ground 10,000 Low

Hillcrest Ground 1,500,000 Low

Industrial Park Ground 1,000,000 Low

Total 7,940,000

3.1.5 Transmission/Distribution

The existing water distribution system consists of approximately 335 miles of water pipelines that include smaller

diameter distribution pipelines (4-inch to 12-inch) and larger diameter transfer pipelines (14-inch to 30-inch),

elevated and ground storage tanks, and service lines. The piping network is shown in Figure 2-1. The distribution

system has been upgraded, around the new water treatment plant pump station, which has been in operation since

2007. Recent distribution pipelines to serve new customers in the outlying areas were completed in 2009. Aging

distribution pipelines exist in the central and downtown areas and in the nearby neighborhoods that were

established in the late 1960s and 1970s. Due to the aging distribution components, EPWWS has identified areas

where failures and leakage occur and areas with the potential for future problems.

The transmission system is separated into three pressure planes: low, middle (upper), and high. The WTP pump

station delivers water to the transmission mains serving the low and middle (upper) plane. In prior recent projects,

several transfer pipelines were constructed to serve newly constructed elevated tanks. A northern transfer main

serves the Deer Run elevated storage tank (EST), a central transfer main serves the Vista Hermosa EST and a

southern transfer main serves the Chula Vista EST. These transfer mains serve the elevated tanks in the middle

pressure plane and, when necessary, can also serve the elevated tank in the upper pressure plane. The transfer

system was designed to accommodate future flows from WTP expansion (30 MGD capacity). The lower pressure

plane is fed directly from the WTP.

3.1.5.1 Distribution Capacity

Water distribution capacity is a function of the pipe size, ground elevation and distance between pumping, storage

and demand. The capacity of the water distribution system is currently adequate to maintain minimum pressure in

the system with a peak hour demand of 0.76 GPM (1097 GPD). Table 3-4 presents an inventory of the water

distribution system by pipe size.



Eagle Pass Water Works System Water & Wastewater Capital Improvements Plan and